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The following sample(s) was/were submitted and identified by/on behalf of the client as

Sample Description
Style/ltem No.

Color
Sample Receiving Date
Testing Period

POLYPROPYLENE HOMOPOLYMER
1005,1009,1020,1020L,1024,1040,1040F,1040U,1050,1080,1120,1120D,
1124,1124H,1202F,1250D,1252F,1350C,1350D, 1352F,1450D, 1600D,
2020,2020H,2020K,2020M,20208S,2027,2080,2080S,2100,2100M
NATURAL COLOR

2008/05/26

2008/05/26 TO 2008/5/29

Test Requested

Test Method

Test Result(s)

Conclusion

atherine Ho / Supervisor

Signed for and on behalf of

SGS Taiwan Limited

In accordance with the RoHS Directive 2002/95/EC, and its
amendment directives.

(1) With reference to BS EN 1122:2001, Method B for Cadmium
Content. Analysis was performed by ICP-AES.

(2)  With reference to US EPA Method 3050B for Lead Content. Analysis
was performed by ICP-AES.

(3)  With reference to US EPA Method 3052 for Mercury Content.
Analysis was performed by ICP-AES.

(4)  With reference to IEC 62321/2nd CDV (111/95/CDV). Determination
of Hexavalent Chromium for non-metallic samples by UV/Vis
Spectrometry.

(5)  With reference to US EPA 3540C for PBBs/PBDEs Content. Analysis
was performed by GC/MS.

Please refer to next page(s).

Based on the performed tests on submitted samples, the result
comply with the RoHS Directive 2002/95/EC and its subsequent
amendments.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except
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FORMOSA PLASTICS CORPORATION

(R.O.C)

Test results by chemical method (Unit: mg/kg)

No. :KE/2008/52433R1
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NO.1, SHIHHUA 1ST RD., LINYUAN TOWNSHIP, KAOHSIUNG COUNTY 832, TAIWAN

Method Result RoHS
Test item (s): (Refer to) Nod MDL Limit
Cadmium (Cd) (1) n.d. 2 100
Lead (Pb) (2) n.d. 2 1000
Mercury (Hg) (3) n.d. 2 1000
Hexavalent Chromium Cr(VI) by alkaline (4) n.d. 2 1000
extraction
Sum of PBBs n.d. - 1000
Monobromobiphenyl n.d. 5 -
Dibromobiphenyl n.d. 5 -
Tribromobiphenyl n.d. 5 B
Tetrabromobiphenyl n.d. 5 E
Pentabromobiphenyl n.d. 5 -
Hexabromobiphenyl n.d. 5 -
Heptabromobiphenyl n.d. 5 B
Octabromobiphenyl n.d. 5 -
Nonabromobiphenyl n.d. 5 -
Decabromobiphenyl n.d. 5 -
Sum of PBDEs (Mono to Nona)(Note 4) (5) n.d. - 1000
Monobromodiphenyl ether n.d. 5 -
Dibromodiphenyl ether n.d. 5 B
Tribromodiphenyl ether n.d. 5 -
Tetrabromodiphenyl ether n.d. 5 -
Pentabromodiphenyl ether n.d. 5 B
Hexabromodiphenyl! ether n.d. 5 -
Heptabromodipheny! ether n.d. 5 -
Octabromodiphenyl ether n.d. 5 -
Nonabromodipheny! ether n.d. 5 -
Decabromodiphenyl ether n.d. 5 -
Sum of PBDEs (Mono to Deca) n.d. - -
TEST PART DESCRIPTION:
NO.1 NATURAL COLOR POLYPROPYLENE HOMOPOLYMER
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FORMOSA PLASTICS CORPORATION
NO.1, SHIHHUA 1ST RD., LINYUAN TOWNSHIP, KAOHSIUNG COUNTY 832, TAIWAN

(R.O.C.)

Note : 1. mg/kg = ppm
2. n.d. = Not Detected
3. MDL = Method Detection Limit
4. According to 2005/717/EC DecaBDE is exempt.
5. " -" = Not Regulated
6. This report supersedes all pervious documents bearing the test report number KE/2008/52433.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except
in full, without prior written permission of the Company. [3E51H 18 « IR & TG 250 85 - AW SR AA A REET » IRIE R -
This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at

H \Am% A AN itions.htm. Attention is drawn to the limitation of llabllltP/, indemnification andfjurlsdlct|on issues defined
therein. Any holder of this Test Report is advised that information contained hereon reflects the Comp_angs indings at the time of its
intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does
not exonerate parties to a transaction from exercising all their rig%hts and obligations under the transaction documents. Any unauthorized
alt;eraPoP{hforIgew or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest
extent of the law.

5700256

Fa:
(A}

] Na. 208, Chung Hwa 2nd Road San Min District Kaohsiung, Taiwan. / & 45 = R B F 3 — 5% 208%%
& BB H O A TR F] | t(886-7) 323-0920 f(886-7) 315-7484 WWW.TW.S0S.com
Member of SGS Group

001



Test Report No. :KE/2008/52433R1  Date: 2008/06/03 Page: 4 of 4

AP0 00 0O 0O
FORMOSA PLASTICS CORPORATION
NO.1, SHIHHUA 1ST RD., LINYUAN TOWNSHIP, KAOHSIUNG COUNTY 832, TAIWAN
(RO.C)

** End of Report **
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